CERTIFIED MATERIAL TEST REPORT
frinjty Fitcting Group Inc.
Hacknag *» Ladish * Fle-Band
P 0. Box 568887 - 2825 Stemmons Freeway ~ Dallps, TX 75356 - 8887
Phone: (214} S589-R177 Fax: (214) 569-8822

Order Number: 4224 Date: 07/02/02
Sold to: TUBOS CONEXIONES Y TANQUES Ship to:
. " VALLE DE LAS ALAMEDAS NQ.€& R

SAN FRANCIBCO CHILFAN
TULTITLAN, EQO. DE MEXICO

Heal Code Quantity Description / Speciiications .
RDO1CD1 20 STD LR 45 A/B83 234 - 00 WPB
A3106B 57 B90E7 AE ROLLED NACE MRO17S5.

XCo20F ¢ X 3 STD TEE A/SA 234 - 00 WPB

AL06B/007/090148 STRESS RELIEVED NACR MRO175

Chemical Analyeis

AL

Heat Code Test C Mn__ P 8 g _ Cu Ni Cx Mo AL
RDOICLYL M 180 .690 .007 .001 .280 . 050 .030 .00 002
“KCo2QF M L1308 (670 .006 .004 320 .120 . 080 060 .020
_____ ) e Chemical Analyeig {comt.) |
Heat Code N v B Ti &b _ _&n W 23] co CE
‘Rbo1CD] .00 .000 306
KCo2QF .002 002 270
. Fhysical Properties ‘ .
Heat Code Jlensile KBI Type Thickness ggeiamggl § Blona. (4D] ¥ RA Mardness HB
RDO1CP1 70.9 45,2 41.0 159
KCO2QF 62.1 490.3 37.0 117

Charpy Resulits

eat code  Size x lomm Type Temp, (F} Feot Pounds Lateyr. Expansion % ahggr‘_*
ED01Cos - - ;

XCo2QF

£
i

. Taet: MoMill Product
Type:

we certify that the matexial herein described has peen manufactured, heat ,
treated, sampled, tested, and inspected im accozdance with the sbove standaxds -
and specifications and satisfieg those requirements, We certify These f[langes
and £ittings capable of paswing a hydréstarvic test compatible with thelr
rating. The abeve figures are correct as contained in the records of the

Company. ‘This information héas paom electronically transmitted to our customer. .
/&/ GAinca LaPlocur

\



